
1  422-16-104-0009 SPACER
2  901-03-013-1767 1/4-28 X 1 1/4" HEX SOC HD SCREW
3  426-02-055-0005 FRONT GUIDE RAIL, 28-856

 426-02-055-0007 FRONT GUIDE RAIL, 28-858
5  901-03-010-8082 1/4-28 X 1" HEX SOC HD SCREW
6  426-02-055-0006 REAR GUIDE RAIL, 28-856

 426-02-055-0008 REAR GUIDE RAIL, 28-858
8  426-02-043-0003 FENCE
9 n 902-01-133-1529 1/4 - 20 HEX NUT
10  426-02-084-0002 SLIDE POST 
11  901-01-060-0677 3/8-24 X 1/2" HEX HD SCREW
12  904-01-010-1615 FLAT WASHER
13  426-02-312-0001 CLAMP BODY ASSY, INCL:
14  901-02-010-0551 #10-32 X 1/4" ROUND HD SCREW
15  951-01-010-7802 POINTER
16  1087531 KNOB
17  1087212 CLAMP
18  901-03-010-3309 SOCKET HD CAP SCREW
21  901-02-123-1785 1/4-20 X 2" RD HD SCREW
22  931-02-010-3622 HAND KNOB
23  426-02-111-0008 STUD

 
 
 
 
 
 
 

Page1/A371/DEB

Ref.
No. Part No. Description

28-856 & 28-858
12 & 24” BAND

SAW RIP FENCE
A371

DATE: 08-14-03


